®Z-Places

Typical 6-Places

o

3-Places

Places
[T s

ot 2-Places -
™ s
S
2-Places e
<l /

.
/’
.

6-Places

Do NOT use the spring in the winch boxes!

Make sure brace is on
the inside of part "F"

A2
7

MH-12PWC Parts List

1/2" EYE PULLEY NO LINK

MH-06PWCPANL

1/2" EYE PULLEY W/LINK

MH-06PWCPAL

1/2" NUT

H-NS50

3-Places

Refer to Dwg MH-1060PWCBUNK for Bunk
Assembly

SPACER (IN WINCH BOX)

ITEM|QTY|DESCRIPTION PART NUMBER
A |6 [LEG MH-1060PWCL
B [3 |SIDEPANEL MH-1060PWCSP
C_[4 [RAIL (FRONT-BACK TUBE) MH-1060PWCRFB
D |4 [STAND MH-1060PWCFRS
E |4 |CROSSMEMBER (SIDE-SIDE TUBE) |MH-1060PWCUC
F_ |1 [SPREADER X 126 1/2" LONG MH-12PWCSPS
G |4 [BRACE3/16X2 MH-1060PWCB
H |2 [1200 LB WINCH MH-WINCH1200
I [2 [22"HAND WHEEL MH-WHEEL22
21 [3/8" WHIZ NUTS H-NS37
4 [3/8" WASHER H-W37
7 [3/8"BOLT 3 1/2" LONG H-B37350
2 [5/16" X 3/4" BOLT (IN WINCH BOX) |H-B31075
2 [5/16" FEN. WASHER (IN WINCH BOX)|H-W31
12 [1/2"BOLT 4" LONG H-B5040
30 [1/2" WASHER H-W50
3 [3/8"X41/2"BOLT H-B37450
14 [1/2" NYLON LOCK NUT H-NL50
3 [3/8"X3"BOLT H-B37300
6 [3/8"X21/2"BOLT H-B37250
/@65‘ 13 [21/2"X 1 1/2" CAP H-PCREC1525
\ > (uy) 16 |5/16" WHIZ NUT H-NS31
> 4-Places 8 [11/2"X11/2"CAP H-PCS150
3 [1"X2"CAP H-PCREC12
2 [1/2"X51/2"BOLT H-B50550
16 |5/16" X3 1/2" BOLT H-B31350
2 [KNOB H-KNOB
2
4
7
2

MH-1060PWCS

[ 1 [ REVISED PART NUMBERS |

1/19/2007 | fas
I

NuCraft

Metal Products
402 S. Line Rd.
Roscommon,MI 48653

RAFTLANDER

®

Scale: Nonhe |Approved by:

RLW

Date: 03/29/00

Drawn by: RLW

Revised by: SPB, W

MH-12PWC HOIST COMPONENTS & HARDWARE

Assembly & Parts List

Drawing Number

MH-12PWC




